Micro-organic Compounds in the Water
Environment and Their Impact on the
Quality of Potable Water Supplies™*

G] STANDER**
[WATER RESEARCH COMMISSION, PO BOX 824, PRETORIA 0001]

Abstract

The concern about micro-organic compounds in the water en-
vironment stemming from substantial proportions of return
flows from wastewater treatment facilities, runoff from non-
point sources and from atmospheric precipitation, has caused
considerable alertness amongst scientists and environmentalists.
Due to improved analytical techniques more and more organic
compounds are identified at very low concentrations. This
paper evaluates the reported literature on micro-organics in
water and recommends a positive course of action which should
[...]
genic or teratogenic compounds when associated with a wide
range of compounds in heavily contaminated surface water
which is used as raw water intake to a purification plant. There
are of course carcinogens which do not cause a taste and odour
in water when present as a single contaminant, consequently
taste and odour will not be a reliable warning against the toxici-
ty of single compounds. Therefore, the absence of taste and
odour in water will not guarantee its safety, but on the other
hand, impaired odour and taste may largely indicate the pre-
sence of components exerting carcinogenic or other chronic
toxic effects.

Since generally, most organic compounds in drinking
water are not present in concentrations above 1 pg/f, and
because odour and taste perception occur at concentrations
below this level, we have here a significant parameter in the eva-
luation of the potability and the hygienic quality of a water sup-
ply. Taste and odour of drinking water could provide an ex-
cellent “first aid” warning tool in measuring the health safety of
public water supply.

Current Capability of Water Purification
Technology to Ensure Health Safety Levels
of Micropollutants

There is general consensus that conventional water purification
processes can effectively ensure that concentrations of micro-
pollutants in the finished water are maintained at health safety
levels. This largely depends on the selection of each unit process

Compound and Toxicity Category

Suspected human carcinogens
— Benzene

— 3,4-Benzopyrene

Animal carcinogens

— Lindane

— Chloroform

— Tetrachloromethane

— Trichloroethene
Suspected animal carcinogens
— Bis(2-chloroethyl) ether
Bacterial mutagens

— Dibromochloromethane

— Bromoform

Teratogens

— Nicotine

— Diethyl phthalate

— Dibutyl phthalate

TABLE 18
PRESENCE OF SOME KNOWN OR SUSPECTED CARCINOGENS, BACTERIAL MUTAGENS AND TERATOGENS
IN DRINKING WATER, BELONGING TO DIFFERENT TASTE CATEGORIES

Concentrations detected in drinking water of a certain taste
category in pg/¢
1,10—1,45 1,45—1,80 1,80—2,15
<0,01—0,03 <0,01—-0,1 <0,01-0,1
<0,005—0,01 <0,005—-0,1 <0,005—0,005
<0,01—-0,01 <0,01-0,1 <0,01—-0,02
<0,01-2,0 <0,01-25 0,2—-60
<0,01-0,1 <0,01-0,1 <0,01-0,7
<0,01-9,0 <0,01—-3,0 <0,01-0,5
<0,005 <0,005 <0,005—-0,03
<0,01-0,3 <0,01-5,0 <0,01-20
<0,01-0,3 <0,01-3,0 <0,01-10
<0,005 <0,005—0,005 <0,005—0,03
<0,005—0,03 <0,005—-0,1 <0,005—0,03
<0,005—0,1 0,01—-0,3 0,005—0,1

Water SA Vol. 6 No. 1 January 1980 9



in the treatment system which should be capable of reducing the
concentration of pollutants and act as a buffer against pollution
by inadequately purified industrial and urban wastes. However,
there is a limit to the capability of conventional water purifica-
tion systems which have polluted rivers and impoundments as
raw water intakes. Improperly purified or pretreated wastewater
discharged into the water environment can escape dilution and
self:purification and thus pass directly into a conventional water
purification system. Any undesirable pollutant for which no ef-
fective unit process is incorporated in the purification plant for
its removal, can be expected to be present periodically or con-

tinuously in the finished water — admittedly at safe or sub-

lethial concentrations, but the fact remains it can be present in
the public water supply. It can be stated unequivocally that
situations reported in this paper on the incidence of micro-or-
ganics in drinking water, are largely due to an over-assessment
of, ffirstly, the capacity of self-purification processes and of the
role of dilution of the water environment in degrading and dis-
sipating these compounds and, secondly, the adequacy of the
physical chemical unit processes of conventional water purifi-
cation systems to remove compounds which are present in the
raw water intake at micro-concentration levels.

The identification of an increasing number of micro-or-
ganics in drinking water demonstrates the aforementioned fact

most -convincingly, and hence the need of introducing the sys-
tem f multiple safety b: rriers into water purification plants i.e.
a number of lines of delence against the breakthrough of pol-
lutants. Therefore, dep:nding on the degree of pollution con-
trol and quality of the 'vater intake “each pollutant should be
reduced in concentratian by at least two processes and prefer-
ably by three or more” (WHO, 1975). Furthermore, it is a pre-
requisite to control industrial waste discharges into the sewerage
system or the raw wate: source to the maximum degree to re-
move: or eliminate at sonrce as many potentially toxic or poten-
tially harmful chemical: as possible. It is obvious from Figure 2
(Stander, 1972) that the selection and combination of process
units for a multiple safety barrier water purification system will
depend on the predom nance of specific pollutants in the raw
water intake and on tlie degree of renovation of wastewaters
prior to discharge into the water environment. .

The design and construction of an advanced water puri-
fication system to remo e hundreds of micro-organics present in
tap waters derived from polluted sources to zero concentration
(in order to comply with the belief of toxicologists that there is
no threshold for long-term effects of toxic agents below which
the substances are harraless), would involve the combination of
unit processes completi:ly beyond the financial resources of the
community, and woulc. in any case be a ridiculous venture and

Activated carbon, biological oxidation,
chemical oxidation, icn exchange,

TocC membrane filtration, flocculation and
adsorption, reverse osmosis
Organo
. |halogens Activated carbon
Organic
Chemical oxidation, activated carbon,
Colour biological oxidation, membrane filtration,
— faste c;dour- flocculation and adso)ption, ozonation-
5 [F——2———— activated carbon-chloiination configura=
- tions
=
T . Chemical oxidation, activated carbon,
-] Dissolved Toxicants and membrane filtration, chelation and
3 contaminants micro-grganics  adsorption, ozonation-chlorination-
2 activated carbon conf gurations
2 NO Biological denitrific.tion, ion exchange,
: 3 membrane filtration, ulectrodialysis
@
2z NH Stripping, biological oxidation, chemi=
& 3 cal oxidation, ion ex:hange, membrane
a filtration, electrodiilysis
S Inorganic '
2 | Raw P04 Flocculation, sedimentation, biological
;.:J water f—————— phosphate removal, chamical precipitation
= Ion exchange, membran: filtration,
C 703 electrodialysis, distillation,
hrd reverse osmosis
=3
=l
= Flocculation/flotaticn-sedimentation,
) NPC filtration, anaerobic and aerobic
4 biological treatment
3
@
n Organic Flocculation/flotaticn-sedimentation
3 Viruses filtration, membrane filtration, centri=
el Suspended pathogens fugation, chemical o»idation, biological
T contaminants parasites oxidation in storage ponds and dams,
4 N chlorination, ozonat‘on, irradiation
Mineral Flocculation/sedimeniation, filtration
Lnorganic Metals Chemical oxidation, - locculation,
| sedimentation, filtri.tion
TDS : total dissolved solids N03 nitrates
NH, : ammonia POy : phosphates
TOC : total organic carbon NPﬁ 1 nitrogen, phosphcrous and carbon
Figure 2

Classification of water contaminants and selection of proces: units for
their removal

10 Water SA Vol. 6 No. 1 January 1980



way of tackling the problem. The problem of potentially toxic
organics should effectively be tackled and solved at source as a
first line of action and the first options should be for their elimi-
nation instead of investing large sums of money in removing mi-
cro-organics from a polluted water environment for which the
causes are obvious.

It is a sine qua non that if we expect advanced water
purification technology to produce health-safe drinking water,
the water environment itself requires health-effective manage-
ment. Prevention is better than cure, both socially and econo-
mically. Natural waters should be kept clean and wastewater
flows should be purified for reuse or return to the water en-
vironment in a degree of cleanliness compatible with optimum
exploitation of available water resources and with the protection
of public health. This indeed is the approach in the Republic of
South Africa where studies have been specifically directed at the
reclamation of sewage effluents for potable and other uses. In
the case of the 4 500 m¥/d Stander Water Reclamation Plant
(Figure 8) the intake water is effectively purified domestic
sewage containing some industrial discharges. (Manual for
water renovation and reclamation, 1978.)

In this plant the multiple safety barrier system incorpo-
rates four contaminant barriers for pathogenic micro-orga-
nisms, two for heavy metals and three for organic contaminants.
The effectiveness of these contaminant barriers is demonstrated
by the fate of selected organic compounds during reclamation as
reported in Table 19. In the feed to the plant, a total of ten dif-

FeCly

lc::(ou)z

Sewage works effluent
Rioolwerke - uitvloeisel

Lime treatment

Kalkbehandeling Primary
Centrate clarification
Sentraat " Primére

verheidering

TABLE 19

POLYNUCLEAR AROMATIC HYDROCARBONS DE-
TECTED IN THE INFLUENT TO AND THE FINAL
WATER FROM THE STANDER PLANT

Polyelectrolyte
Poliélektroliet

Quality equalization
Kwaliteitgelykmaking

Ca{OH)2
lc:z

[Tl

Chlorine disinfection
Chloorontsmetting

HHIN Y

Air

Ct2

Primary chiorination

Compound Toxicity Influent Final

level & water
Dibenz(a,c) anthracene — —
Dibenz(a,h) anthracene (%31 + —
Benz(a) anthracene 1%} + —
Perylene — —
Benzo(ghi) perylene + —
Pyrene + +
Indeno(1,2,3,cd) pyrene [%] + —
3-Methylpyrene - -
Benzo(a) pyrene |26 2%, — —
Fluoranthene + +
Benzo(b) fluoranthene 91%] + -
Benzo(j) fluoranthene 1%} + —
Benzo(k) fluoranthene + —
Coronene — —
22-Methyl chloranthrene - -
9,10-Benzophenathrene + —
* Present
— Absent
 Andelman and Suess (1970)

NH3 NH3

119 s

Ammonia stripping
Ammoniakstroping

COp

Primére chiorering | e

Recorbonation
Herkarbonering

FeCly

Polye yte
|Potiélektroliet

Sludge
Slyk
Sldge dewatering
Slykontwatering
Spent bo
active corbon
Uitgeputte Exhous? gos
aktiewekoolstof fUnlomgos
e
i
LP
| —— VP Gas
Steam — | l Air
Stoom Lug

Regenerated active carbon
Geregenereerde aktiewekooistof

Active carbon regeneration
Aktiewekoolstofregenerosie

Ca(OH)2
2
d woter

Herwonne water
Final chorination 8 stabilization
Finale chlorering 8 stabilisering

Active carbon adsorption
Aktiewekoolstofadsorpsie

ALTERNATIVE METHODS

OF DISINFECTION
ALTERNATIEWE METODES
VAN ONTSMETTING

‘ Exhoust air
Uitlaatiug

O3

Secondary clarification
Sekondére verheldering

GRS

CO2
pH adjustment
pH-regstelting

HRRR

Sand filtration
Sandfiltrasie

Ozone disinfection
Osoonontsmetting

Figure 3

Flow diagram of the 4 500 m3/d Stander Water Reclamation Plant

Water SA Vol. 6 No. 1 January 1980 11



ferent polynuclear aromatic hydrocarbons were detected in the
nanogram per litre range, whilst in the final water only two
compounds (pyrene and fluoranthene), both of no toxicological
importance could be detected.

The gas chromatographic profiles reported (Hart, 1978a)
in| Figures 4(a) and 4(b) indicate that the Stander Reclamation
Plant not only reduces the concentration of organics but also
substantially decreases the number of compounds as illustrated
by the height and number of peaks.

It will also be observed from Figures 4(b), 5(a), 5(b) and
5(c) that the reclaimed water contains less organic substances
and at lower concentrations than water purified by conventional
treatment of raw surface waters receiving pollutants from non-
point sources and from discharges of purified sewage and indus-
trial effluents. In this connection it should be stated that the
conventional water purification facilities reported on in these

€lactron caplure ———

Flame ionizotion ——

) - Ay
ﬁl.ﬁ.lhﬁh,a'lhmvn -r»-q,m.,)ur.nﬂw{ /
!

]
)

b

Electron capture — ——
Frame iomtanos ——

Figure 5(a)

G.C. profile — Rand Waier Board drinking water supply (Klapperkop,

Pretoria)

\,I,-N"rrvwf‘+ eyt S e, f"‘\"’"‘# Fgy WL U
]
1

Ll

£lectron copture — =
Flama ionization

Figure 4(a)
G.C. profile — secondary sewage effluent intake to the Stander Recla-
mation Plant

Figure 5(b)

G.C. profile — drinking uater supply for Pretoria derived from Rietule:

Dam

— .
T
B e e -
-t VY
""""" A A /"’ H
o N Y VO W T o N
—————— s S R lfhﬂﬂ |! I
- J 4 ‘ il
! ; W ! Electron capture = —
Eleonon somw 77 4!‘ Wl Flame sonizafion ——
Fiame ivnization '" N “==
i l'.}ll
i ]
i! il
| i
! 1l
i H
1
i H
i Hi
| il
!
i
)
]
1
[
(
A/\K 1 ﬂ
! i
! 1
- = 1
Figure 4(b) Figure 5(c)

G.C. profile — Stander Reclamation Plant effluent

12 Water SA Vol. 6 No. 1 January 1980

G.C. profile — drinking uater supply for Brits derived from Hartbees-

poort Dam

PRIV



gaschromatographs do not include activated carbon filtration.
It, therefore, does seem essential that the inclusion of activated
carbon filtration into conventional water purification treatment
plants has become a necessary preventive tool to control micro-
pollutants. Activated carbon has in fact been used as a utility
tool for generations to control taste and odour in drinking water
and consequently unintentionally ensured the health safety of
the public water supply.

Water reclamation and the concomitant utilization of ad-
vanced water treatment processes not only drew attention to the
shortcomings of conventional water purification systems with
respect to micro-pollutant removal, but focused attention on the
versatility with which these unit processes could be used to
achieve specific goals. The present concern over VHH and other
micro-organics and methods to reduce their concentration in
public water supplies serves as a good example. The basic ap-
proaches to reduce VHH concentrations in finished water are to
reduce the precursor compounds (i.e. micro-organics), to
remove the VHH after formation and to change the disinfec-
tant. By manipulating the process sequences of activated car-
bon, chlorination and ozonation at the Stander Plant, all three
the above approaches are under investigation (Hart, 1978b)
with most encouraging results. The development of VHH in the
distribution system after final chlorination at the pH7 range is
shown in Figure 6 for four different process configurations
(Hart, 1978b).

6,0
54— IE
4,8— s
el _;

Percentage carbon
o
o
T

= -
e ———
oo -
S

. M ’d
LT O T S it M L4
26 50 100 250 500 1000 2500 5000 000"
Reaction time (min)

‘25 5 10

Figure 6
Carbon yield in total VHH for configurations A7, B7, C7 and E7

In configurations A and C breakpoint chlorination was
used in the disinfection stage ahead of or in between the two ac-
tivated carbon adsorption stages. In configuration B and E
ozone replaced chlorine in the same sequence. The graphs show
the percentage yield of carbon in the VHH per Total Organic
Carbon (TOC) in the water after final chlorination. It was in-
ferred from this study that when ozone is used as disinfectant,
more VHH will develop in the distribution system on subsequent
chlorination. It would also be advantageous to have the dis-
infection stage ahead of active carbon adsorption with post-
chlorination after adsorption.

Conclusion — The Practicalities of the Situation

We have a most interesting situation of an interplay between
“old news” and “good news” which demonstrates most effective-
ly the resourcefulness, imagination and creative ability of the
chemist.

Disinfection of water by chlorine to control waterborne
disease and eventually to eliminate it effectively from drinking
water supplies, had its beginning at the turn of the nineteenth
century (Johnson, 1975) though British patents were registered
(Skeat, 1961) for sterilisation of water by chlorination in the
middle of the nineteenth century. However, the first permanent
(Skeat, 1961) introduction of chlorination was directed by Sir
Alexander Houston. It was not long after the virtually universal
application of chlorination that chlorinous and chlorophenol
tastes and odours in drinking water became prevalent and acti-
vated carbon was used as a utility tool to control it. Obviously,